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Hdu 8 AR Chinese
Name of Sample ¥ Li-ion rechargeable battery ICR14500 3.7V 600mAh 2. 22Wh
English
o5 1119070503
Sample No.
EZ X ¥ ARGETHER I HL-F A R 2w
Consignor DONGGUAN HENGNAILI ELECTRONICS CO., LTD.
e W 2 ARSE T ) o T B4 vl
Manufacturer DONGGUAN HENGNAILI ELECTRONICS CO., LTD.

AR T AR (XFRRITEE NSl SRR T i
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT

Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38. 3

P Z AR KEE (T ER s WU FBRAET )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1

Criterion
Section 38. 3
eI

;ﬁwkm‘ i (R R S 5

ppearance Blue Cylinder plastics film shell
H i g B 3 2019-07-31 A a']ﬂii B 2019-08-02 ~ 2019-09-02
Accepted Date Test Date

Altitude simulation, Thermal test, Vibration, Shock, External short

Test ltems eircuit, Crush, Overcharge, Forced discharge

SR, ZREMITATAR (RTRERRMERNEIND B
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3nAEEsk .

ﬁ'ﬂ']i%f? The sample has passed the test items of UNITED
TRANSPORT OF DANGEROUS GOODS™ Manual of Tests :

LT

(TIONS."Récommendations on the
d*Criteria ST/SG/AENI0/11/Rev. 6

Cnnch]ajun Amend. 1 38. 3 | == g ——
G4 [;mgﬁsii'_éj .~ 2019-09204 )'
P ] 7g FL AL L it Rechargeable Single Cell Haum‘}\/ By | f”
Comment S~—
FH P4t R B 45 A
: /
Consignor
M:LQESS 5 Post Code
Approver: e Checker: Compiler:
R4

Title: il TFf (Vice chief engineer)
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A5 AR E L A R R IATR AT s R AT 4k &ix
N Mame of Test Standard requirement or The Test R it C (G R "
He e Clause Number of Standard ER Ak OncIUSIon SIA
1%:&{%&1 R fap e MR T A mia
F-Atd ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | KB 1 ;
1 ﬁiiﬁﬁﬁ;ﬂ HT. 1 =~ See Appendix 1 L i
titude UN Manual of Tests and Criteria Bussnd
gimulation ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section 38.3 asse
Test T.1
Wit O | e B A oL 15 g il br]
5 il R ;I-{;?lﬁ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 of | W pige 2 Ak
Thermal test |UN Manual of Tests and Criteria TP p;s;zd 4
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38. 3
Test T.2
B W (R T Ja b b e i R T ﬁ!ﬁtfﬂ#{'ﬂfﬂ
. E5 T/ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 B | LB e 3
A Vibration Eﬁﬁliuuu] of Tests and Criteria i G ki !
; e Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3
Test T.3 i
A (kT ok R Damamues s
' whiks ;ﬁf}i ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 it | {4 4 Gty i
Shock UN Ila:ma.l of Tests and Criteria R TR 4 F"‘Lr:-‘.‘-:c-d /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3
Test T. 4 -
L {?‘;TIJ‘F- : f‘ﬁmﬁtﬁt'ﬁ ﬁt;&ﬂliﬁﬂ
g S FH) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 k| L pi% 5
% BT. 5 : o !
s External short |uN Mamual of Tests and Criteria T '-h'l.qf:-d :
circuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3 e
Test T.5
Waﬁm%ﬂ%&mmmms ﬂﬁ&ﬁlﬁf
) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 & | B 6
6 fﬁh HeT.6 il See Appendix 6 ks o
rus UN Marmal of Tests and Criteria ragsed
ST/SGAAC, 10/11/Rev. & Amend. 1] Section 38.3 T
Test T. 6
H]}—Efﬁ; {?];Eﬁﬁﬁw :
s 1) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 i | [ pH e 7
7 Deisak BT, 7 s See Appendix 7 ik /
ercharge UN Manual of Tests and Criteria Paskad
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3 R
Test T.7
EIE—:ET «,fﬁﬁ 10/1 ,«I*LH : mq: ﬁmmﬁ:ﬁﬁ
=0 ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 © m_ﬁ.jﬁ #
8 ﬁiﬁﬁifﬁ 'I-&-_T-ﬁ Ik See Appendix 8 Tk o
Forced discharge |UN Manual of Tests and Criteria Paasad
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Seetion 38. 3 =
Test T.8
b UE7 & =S ERHEHREE : 20°C-24°C  BRHEMEIE - /%
Test Environment Ambient temperature:20°C-24'C ;Ambient humidity:/%
Condition
AR B -
5 Test Item
PeRBHA L .
Subcontracted Test SOERE & A / G /
Condition Subcontracted | Name Post Code
M Laboratory 3, Bk v W, 15 y
Address Tel
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K5 { ¥R R B 4 A i R B
No. Name of Test Items | A1(itude simulation
S e .
#;‘u #ﬂ%kﬁ ﬁﬁ'ﬁ efore ﬁ%g fter }i'!_-*ﬁi *’J%%& ﬁ_m
%5 Sample Status % @ /E RE F28 4% | Mass Loss | Residual .‘JE.Q.
Sample Mass oCV Mass ocv OCV  |Other
No. g A ‘g IAY /% /% Event
D01 | e nny e | DR 08 | 1900303 | 415 0. 02 99.76 | o
002 | imerin ae o aBreMEE e | 199954 | 415 0. 02 99.76 | o
003 ICYCSE fE L : ;
3 | icvcmany heeea | 18.9529 | 4 168880486 | 4. 16 0. 02 100.00 | ©
Ve A R
002 | o e | 12900l A | 1EL | 45 0. 02 99.76 | o
006 | e fort s I8 0868sl oS | 1o Wi | 415 0. 02 100.00 | o
IECVC oA fr :
006 | ascocrar e | 19. 0samulE e ISONGHE g, 14 0. 03 99.76 | ©
007 | ssoverarie G0N0 | B15 | 15.80b | A 0. 03 99.76 | ©
008 | sscrcrcrss nodl10 4215 | W16 | 19.4%8 | 4.15 0. 02 99.76 | o
+ -q_'.{_‘.\.‘ s
009 | secioperss oSl 18, 8554 | B 160l s Mdeds B 4P 0. 03 99.76 | o
010 | ssre oGl 2108 | W16 | 19.2044 | 4.15 0.03 99.76 | o
u [""E"I' This space intentionally

&iE: Lk V-IRA DRk R-a4 P-R K 0-Kikh, LRA. LMK, LkE. ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly},ﬁn Rupture & No Fire.
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i 5 WA B 4 A EHIUEEN
No. Name of Test Items Thermal test
i X e Aft
Ha |  HIKA FME T Befors REE A | g an x| a0 E 24
g Sample Status RE | FREE RE Fr 34, /E | Mass Loss| Residual | FL&
Sample Mass ocv Mass ocv OCV  |Other
No. /g vV /g IV % % Event
001 | jeacserm  ligiegails 415 | 19.0238 | 408 003 | 9891 | o
002 | e mas dneee | 19 2 15 | 0,987 | 408 0. 04 98.31 | o
003 | yopriern o | 18.0486 | 4 1688880412 | 4. 09 0. 04 g3 | o
004 e n 19.2951 | 4.15 | 19.2862 | 4.07 0. 05 98. 07
ICYC Fully charged ol . 3 ~ - V9 0. 0
005 | joerairan . [19.0519| 406 | 1086 | 407 0.04 | 98.07 | o
006 | pppacar | 19, 0ssalBES S SO SE R 7 0.05 98.31 | o
007 | oo rn | oA#898020 | Bha | 158886 | G 0.03 9%.31 | o
008 | jpoccicEEnim @Bl 4168 | M15 | 19.4083 | 4.09 0.04 [ 985 | o
009 | yscrc pors ooeq | 18.8499 [ 415" .| 18.8439 | = 4.08 0. 03 98.31 | o
010 | s5000 maty CoSuMENRD 2044 | @15 | 19.1960 |  4.08 0. 04 98.31 | o
) RES L This spal:;:r».l_1ir;:ﬁ:|r:.kinnally

@ik L-#H V-RA AR R PR K 0-RitiR. RiRA. LMk, BRI, AAk.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% : WRMAR LA | S
No. Name of Test [tems Vibration
T =
e | meona iAW Before RIS Aer | gamk | #lewi | stie
5 Sample Status V% FRaE| RE FF 348, & | Mass Loss | Residual | # £
Sample Mass OCVv Mass ocv ocv Other
No. g v g N /% % Event
CYCHES 7 = P
001 | oo g | ICOSRENS § op 19.0227 |  4.08 0. 01 100.00 | o
002 et bR S R 19. 2912 4. 08 0.00 100. 00 0
003 | iqcroiae . |18.9412| 4.09 @ IERo44s | 4.08 0.00 | 99.76 0
004 | |erei® = 119.2862| 4.0f | 199862 | 4.06 0. 00 99. 75 0
005 o anon o ilhae udde. 4 19. 0442 4. 06 0. 00 99, 75 0
006 | seeqopirid | 19. 0306 RO 0000 M. 07 0.00 | 100.00 0
- -\..-'__r‘,i\. -
007 | oo pirron . ASSE06 | 4807 | 18.8qf | 3G 0.00 | 100.00 | o
008 | poverorty eodSO 4083 | 48D9 | 19.4008 | 4.08 0. 01 99. 76 0
009 | oo rac oSl 18 8439 4D8 18.8412 | 4.08 0. 01 100. 00 0
e S
010 25CYC5E 270 19. 1960 | 4.08 19. 1993 4.07 0. 00 99. 75 0

25CYC Fully charged

NRNEAE This space intentionally
= left blank

Hik: L=k V-IRA, D-fRIK R-3LE F-AL K 0-Ath, Lha. LMK, LEE. RAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembl}:,ﬂu Rupture & No Fire,
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A5 ; A B £ A it
No. Name of Test Items Shock
RIEA] Bef R/ After -
He | Hana e AERK A E | S
P e ‘it;us B¥ | FRLE| BT FF#&%, & | Mass Loss | Residual | IE
Sample e Mass ocv Mass ocvV OCV | Other
No. /g A’ /g Y % 1% Event
001 | oo mis dheress: o 10amPET 08 | 19.0248 | 408 0. 00 100.00 | o
ahe Ay, e
002 | et rns s iaER e Lo | 407 0. 00 99.75 | o
003 | jocrene | 18.9448| 4. 034PMERR47s | 408 0. 00 100.00 | o
004 | i | 19.2862| 4.0f | 1998 | 406 0.00 | 100.00 | o
o 1CYCHE 4 5ty = :
5 | 1ovc Fully dteceed | 190442 o8 | 19.085 | 4.06 0. 00 100.00 | o
25CYC5e el g -
006 25CYC Fully charged ]g. ﬂSgl "L ﬂ? 19 ﬂ392 4 ﬂb ﬂ DD 99 ?ﬁ O
007 | ssooemnyon  SISPRsso | M7 | 15.59 | 4. OF 0:00 | 100.00 | o
008 | ascrcror eollE10 4073 | 4808 | 19.4089 | 4 08 0.00 | 100.00 | o
009 | secvomasr uglR s 8412 |  4Bbo w1t BRI B OF 0. 00 99.75 | o
010 | gscrorurr s SEIENO93 | 4807 [ 19.20h2 | 408 0. 00 100.00 | o
:‘1 [‘"f’ lJThis Spalcjr1h:;}ﬁi::i;imﬂlly

‘%':I:i: L_ﬁ&fﬁl v“;ﬁ]“{':h D_ﬁ¥"i}£‘ R_';E.él F—if_._"}:__ G“iﬁﬁ&ﬁ]\ ibﬁ:’:‘i\ iﬁi#- igﬁﬂi ﬂﬁékn
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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s 5 R B 4 hhdei Bier

No. Name of Test Items External short circuit
W% HRkA Selsbuth: il ETR R
Sample No. Sample Status 3 1C Other Event

001 Jtl‘r'{r?cr;:i‘]}??:i;{‘;ged 99. 5 0

002 1{:1'(1(?51?'??{%:#@:1 el 0

003 1{15’{1.‘(:?:5?;& g}l:;:f'ged 95, 1 0

004 Iliféﬁzﬁﬁ?fﬁgged 96. 7 2

005 1{1'&(:1&:5??? I:Elarli'ged I d d

006 zn{ﬁgcl&rﬁﬁf fﬁggﬂd oT8 0

007 gstﬁgcgﬁﬁf: :Egliged 97.3 0

008 25 Fuly gharged 57.2 0

009 zacigﬂzﬁﬁfﬁggm 9. 3 0

010 !éﬁ{jgcgﬁﬁ?iﬁ;%ged 57.8 0
LR 28 This space intentionally left

blank

#ix: D-M4K R-s F-RK 0-RMK. LAK. LKL,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

1_"'- 1
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A 6 A RIR B 4 # 3 s
No. Name of Test [tems Crush
HamE R RA lahesiikatos R
Sample No. Sample Status Sl Ex‘rerr;aﬂ{lj’]"emperature Other Event
o IEZY]{P;C&!“E [&Tﬁt[:i ty 23.0 O
Hie 16 s ﬁf:a:lu ty 23.2 0
013 lﬂ\}é.?ﬁiﬂﬁn{lﬁu& Ly 23. 2 0
N 11':?1“5?)%%1?31 ty 2. 8 0
015 1»':&'15 i,rscﬂaasﬂriﬁ?i ty 22.9 O
ole zﬁﬂifﬁéwstt‘nﬁﬁﬁiriw 22.9 0
:
410 zsc?&'scmrs%i? ucﬁaﬁ:i ty 23.0 0
w | e :
PR %5 This space il'.{]tlzl::;tkiunally left

FiE: DR F-R X -k, £AX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

L
i wE
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e ? RMAE L4 | A

No. Name of Test Items Overcharge
S5 HRRE e s
Sample No. Sample Status Ontier Event

021 1fvétrtfltf jﬁ:i’f-gmi c

022 1Lw§CTETTf§EL?gea .

023 11:&'3{!;5??5%;%%: D

024 1cyécggﬁffgiged £

025 ZSCﬁCEEﬁffﬁ:Egﬂd =

026 zacjgﬁgﬁﬁf ﬁ:&ged .

027 Eﬁiiﬁgcgﬁﬁfigﬁged .

” e

028 zscﬁgcgﬁﬁﬂﬂignd 2

Bl F29 1 This space intentionally left blank

&iE: D-fR4k F-AZ Kk 0-ALMBik. ZAT K,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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e T 8 HeRA B 4 AR SHbl
No. Name of Test Items Forced discharge
Hos5 Hovk A : IS
Sample No. Sample Status Ofbier et
029 1CYC iﬁf::la:‘:??i‘rﬁ#argcd o
030 1CYC 1Itl:t]{]j!.L Tijg{c]#;wged O
031 1CYC llfi:li':]); EEE':I ril arged Y
032 1CYC lﬂ(ﬁhﬁ fcll?.arged g
033 1CYC 1[%%??&(:}?31‘5& U
034 1CYC llgflcl?dﬁ:i‘ft:l?arged 0
035 1CYC IIE ‘fllrlj??ﬁ rli.r i a
ully discharge
036 1CYC ﬁﬁiﬁ%ﬂ?ﬂged 0
037 16YC ;Tflf‘fiﬁ:tl?arged 0
038 1cYC lﬁﬁclﬁyzﬂﬁjiil?ﬂged 9
039 HEﬁTgsglﬁ?%i?cfargnd O
040 zscvt?iifﬁiﬁ%iifamﬂd O
041 zﬁn:;ﬂ,?ig?:lcl?%i?cfmgcd 0
042 EEE?F,EE;;CI;E%i?:Earged 0
043 EECTCEF}‘EJTIE;.T%{?:EMEM o
044 SHCYE T ﬁf ?E:Ear ged &
045 2E{f‘:'F?E;Ei?rICL‘J_I:F?i%:{cl]FLrgﬂfl O
046 '2.ﬁ(“:’(liiﬁfEirlclfiﬁiffctiznrgnd 0
047 )5{'!(2_;':1:'[[: lil ?ijfctsai'gtfti &
048 za{uiztl?h{:‘ :Ei\-:iifct}!irgmi O

Hit: D-fg4k F—#2 K O-AMg4k. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

Tl
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